

## Module 4 Coding Lab Quiz

### Question 1

Lilly has a suspicious lesion of the right axilla. The physician removed the lesion. The pathology report indicated that it was a seborrheic keratosis.

What diagnosis code(s) would be reported for this encounter?

L82.1

### Question 2

A 73-year-old male patient presents to the ED with respiratory failure. He was intubated and admitted for acute respiratory failure.

What diagnosis code(s) would be reported for this encounter?

J96.00

### Question 3

A 6-year-old male is admitted to observation with a history of reactive airway disease (RAD). His mother indicated he had been wheezing for 2 days and she administered nebulizer treatments that did not help. Additional treatments were given while in